STOESS MFG INC.

TIC 100
PARTS MANUAL

REVISED JUNE 2016

Stoess Manufacturing Inc.

225 W. North Street
Washtucna, WA 99371
1-888-771-2314

Printed in the United States of America



TABLE OF CONTENTS

TIC 100
TIC 100 MAIN FRAME DRAWING ----nnnmszmmmmermmmemmmmneemmmeeans Page 3
TIC 100 PART NUMBERS -------nnmmmeemmmeeemmmeammmeae e me e e Page 4
HYDRAULICS DIAGRAM FOR MAIN FRAME -----n-n-srnmmmeemmaes Page 6
HYDRAULICS DIAGRAM FOR WING WHEELS --------x-nnnzz=cnn- Page 7
LIFT ARMS FOR HARROW AND SPRINGTOOTH ---------znmmmen Page 8
ROD WEEDER LIFT ARMS -----rnmmmmemmmmeem e Page 9
TELESCOPING BRACES FOR TIC 100 ---rnnnnmrmmmmeemmmeemmmeeaas Page 10
LOCKING ARM ASSEMBLY HCPT38 -----nnm-snmmmeemmmmmermmmeenas Page 11
LOCKING ARM ASSEMBLY PART NUMBERS ----------<--n-zx--- Page 12
Yo 1) N [ = — Page 13
CYLINDERS ----nnmmmeemmmmmeemmmes e e Page 14

BACK TO CONTENTS

Page 2



DETAIL C
SCALE1:24

DETAIL D
SCALE1:24

DETAIL A
SCALE1:24

DETAIL B
SCALE1:24

BACK TO CONTENTS

w0
=
™

Page 3



TIC100 MAIN FRAME

INDEX # PART# DESCRIPTION QUANTITY/CART
1 HCPT1 Center section frame 1
2 HCPT3 Center beam 1
3 HCPT4 Knuckle 2
4 HCPT17 12' wing 2

HCPT24 15" wing

HCPT5 20" wing

HCPT11 25" wing

HCPT60 30" wing
5 *FCSV.625x1.75 5/8 X 1-3/4 cap screw 16
6 HCPTO 1-1/4"™ pin 2
7 HCPT10 1-1/2" pin 2
8 *HCPT12A Backup plate 4
9 HCPT13A Cable bracket 4
10 HCPT18 Eye 1
11 JPT18 Pin 2
12 HCPT19 Center Section Hub 4
13 JPT30 Wing wheel hub 4
13A NUTSTUD Stud nut, *» - 20 40
14 **HCPT7 Hydraulic hose clip 22
15 HCYL3.5X24 Cylinder 3-1/2 x 24 2
HCYL4X24 Cylinder 4 x 24 2
HCYL5X24 Cylinder 5 x 24 2
16 JACK5000X10 5000 pound jack 1
17 Cable (various lengths) 2
18 FCLVPIN1X4 Clevis pin 1 x 4 4
19 FHPC1 Hairpin clip 1” 4
20 **FCSV.25x1.5 1/4 x 1-1/2 cap screw 9
21 **FCSV.25X1.25 1/4 x 1-1/4 cap screw 13
22 FCSV.25x.75 1/4 x 3/4 cap screw 1
23 **FLW.25 1/4 lockwasher 14
24 *FCSV.625X6 5/8 x 6 cap screw 12
25 *FCSV.625x8 5/8 x 8 cap screw 12
26 *FLW. 625 5/8 lockwasher 40
27 *FNT. 625 5/8 nut 40
28 *FCSV.75X2 3/4 x 2 cap screw 16
29 *FLW.75 3/4 lockwasher 16
30 *ENT.75 3/4 nut 16

BACK TO CONTENTS

Page 4



TIC100 MAIN FRAME CONTINUED

INDEX # PART #

31 *FCSV1x9

32 *FLW1

33 *FNT1

34 HCPT57
HCPT58

35 FNTJ1.25

36 FNTJ1.5

37 FCLV.75x3

38 FHPC.75

39 FCOT.313X2.5

40 ZERK.125P

41 HCPT90

42 FLXP.375X3

43 HYCY3X8

44 HCPT40

45 HCPT42

46 HCPT59

47 SMVS

NP EPT7-8
EPTO9-8
EPT11-8

NP HCPT23A

DESCRIPTION QUANTITY/CART

1 x 9 cap screw
1" lockwasher
1" nut

o O 0O

3-1/2 or 4" cylinder eye 2
5" cylinder eye

1-1/4 jam nut

1-1/2 jam nut

3/4 x 3 clevis pin

3/4" hairpin clip

5/16 x 2-1/2 cotter pin
1/8 pipe zerk

Travel stop/loxall pins
Loxall pin 3/8 x 3

3 x 8 cylinder

Wing wheel cylinder brkt.
Wing wheel ext. brkt.
Extended eye

Slow moving vehicle sign

[®]

O
RG0S NS NN S o

(e¢]

Mounted 7.60 x 15 tire
Mounted 9.5L x 15 tire
Mounted 11L x 15 tire

Standard box of fasteners 1
and small parts consisting
of all the above * parts.

Included in hose kit.

BACK TO CONTENTS

Page 5



gL/ J1vda

"SPU® 1dIN ,Z/T @AeY $3s0Y ||V :ILON

SY3IANITAD .S HO4 SMOg138/S X Z/T
SYIANITAD v ANV Z/T-€ HO4 SMOG13 /T X T/T «

Page 6

JPTX3ASOH Z/T|  TT

WJWJCT X3ISOH .Z/T| 0T

«8TT X 3SOH .2/T 6

BACK TO CONTENTS

W9 X3ISOH .2/T 8

W07 X3SOH .Z/T L

G'XST9'ON063H| ONIY¥-0,8/S X .Z/T MOg13

S'XS'ON063IH| SNIY¥-0,2/T X ,2/T M0g13 94

dVOH dVJ ¥33INOlId S
S'dI1H dI1 43INOId 14
S'XS'ASH «C/T 4010141538 MO €
§'X06S319H 133415 ,2/1 Mog13 ¢
S'LIgH NO¥IYov1e ,2/T 331 T

# 1dvd NOILdI¥IS3a # N1l

HYDRAULICS DIAGRAM
FOR MAIN FRAME




qlL/e 11vd

STHIHM ONIM JO4
WY dOVIA DINMNYAAAH

“# |9pow Aq pauiwia1ap sYi18uad| 9SOH

H19N3I13I19VINVA X ISOH /T 8x
H19N31319VIYVA X ISOH .v/T Lx
WVC X ISOH . 7/T 9
dVOH dv2 ¥33INOId S
S'dILH dIL ¥33INOId ¥
SLE'XSLE ASH «8/€ 4012141534 MO14 €
GLEXS ON063H ONIY-0 ,8/€ X .Z/T MO4913 [
S4GLE'XSLE LH T3IAIMS 8/€ 3L 1
#14vd NOILdI¥DSIa #IN3LI

Page 7

BACK TO CONTENTS




glL/e | z
J1vd

€d dOVvd

HIOOLONIIHS ANV
MOJAVH dO4 SWdV 141

S
™
()
L
O
<
o
SLEATD 8/€-sneD| €T
ETEATD 9T/S-sIndD| T
v881dJH SYUI| €T - UlBY BPIS9T/S| 1T
881dJH SYUI| 0T - uleyd spis9T/S| 0T
68LdOH SQul] £ - uleyd apis g/ 6
SLE LN .8/€ ‘NN 8
GLE'M14 u8/€ “4aysemon L
LXSLE NSD4 agn1 bs 94046 "pJ8/ X 8/¢ ‘Mauds de)
9XSLE ASD4 aqgni bs G404 G pI8 9 X 8/€ ‘Matds de) 9
EXSLE NSO G 'pI8 € X 8/€ ‘Matds de) S
S'TXSLE NSD4 S 'PI8Z/T-T X 8/¢€ ‘MauJos de) v
STLdOH Ja0eds adid €
V691dOH agni bs G 1o} adueles|d zz/wie 1
V91dOH agni1 bs 9 .4oj soueles|d, zg/wle 11 7
691dDOH agn1 bs g Joj soueles|d , /T/wie 1]
91dJH aqn3 bs 9 4o} aduelead ,/T/wlie Y1 T
# 14vd NOILdI¥IS3a # N3LI

Page 8

BACK TO CONTENTS




gL/ 31vd

@

< &

1\%

-

oD
/ S C1dOH

(jeuondo) 20| wue 141 /T

§'Sv /T ‘@ppeysioyouy| 9T

G79'D1LNA 8/S ‘inupojumosd| ST

GZ9°1N4 8/SIN|  ¥T

YERINE 8/S ‘daysemyool| €1

8XS79°ASD4 G pi8gx8/s ‘mansde)| I

G'vXST9°ASD4 SPpI8Z/T-¥ X 8/S ‘Mansde)| TT

G'TXST9°ASD4 G PJ8Z/T-TX8/S ‘Mansde)| QT

AYVANVYLS 6€L1dOH (syu1jQT) uteyo apis9T/L 6

€€1LdOH (syul|ZT) uteyo apisgT/L 8

Z€1dJH (sjurgr) utey apisot/L| L

VTZLdOH 000 AOY-VHAAH 39308Iq WJE 11| Jesy 9

YOZLdOH 0007 AOY-VHAAH 193084q Wl 11| Juo.d S

V/T1dDH 0007 AOY-VYAAH W.e 341 v

0Z1dDH SALIP J91U32 J0J 13)0okIq WJE 11| JeaYy €

WE m <|_|m _I_ 0¢1dDH SALIP 121U3J 0} }93delq wue 11| Juol4 c

mmomm; DOM [T1dDH SI9P33M SALIP 431U WE 11 T
#14¥vd NOILdIYIS3a #N3LI

Page 9

BACK TO CONTENTS




SL/e Alvd

S PXLdHA Z/L-p X L ‘udyopH| gL
LINS A IN[ vl
SE L JaysemyooT| ¢l
PXLASDH X | ‘masosded| ziL
GZ9 INH 8/S IN| LI
GZ9'M14 /G ‘laysemyoo]| 0l
/XSZ9'NSO4 8 X 8/g ‘masosded| 6
VZlL1dOH sjeid dnyoeg| g
GG1dOH ajeld dnyoeg| 2
$S1dDOH Japjoy aoeuq buidoossig | 9
GXIXS0L'dS bundg| ¢
96.1dDH (Punds sepnjour) uid bundg ¥
V0S1dOH| (.0t) @oeiq buidoossia] ,2/L-2
0S1dOH aoelq buidoossie] ,z/L-2| €
09-6¥1dOH
00L2IL 404 05-6v.LdDOH
SADOVYEI ONIJODSTT14L 0b-67LdOH ooeuq BuidoosapL .g| 2
L¥1dOH [OAIMS [98ym BuIpn| L
# 13vd NOILdINOS3A|# N3 LI

Page 10

BACK TO CONTENTS




gL/e

L

31vda

8€1dOH
SLaVd ATaWESSY dva ONPDIOOT

0 : 1 31VOS
vV IvLada

Page 11

BACK TO CONTENTS




TIC100
HCPT38

LOCKING BAR ASSEMBLY

INDEX # PART# DESCRIPTION QUANTITY/CART
1 HCPT12A Backup plate 4
2 HCPT25 Locking bar - 1-1/2" 2
3 HCPT26 Locking bar - 3” 2
4 HCPT28 Locking bar brkt. 2
5 HCPT34 Locking bar brkt. Wing 2
6 HCPT35 Locking bar swivel 2
7 HCPT37 Transport bracket 2
8 HCPT55 Backup plate 2
9 FCSV.625X6 5/8 x 6 cap screw 12

10 FCSV.625X8 5/8 x 8 cap screw 16
11 FCSV1X6 1 x 6 capscrew 4
12 FCLV1X4 1 x 4 clevis pin 2
13 FHP.625X4.5 5/8 x 4-1/2 hitch pin 2
14 FHPC1 1” Hair pin clip 2
15 FLW.625 5/8 lockwasher 28
16 FNT.625 5/8 nut 28
17 FNT1 1" nut 8

BACK TO CONTENTS Page 12




qL/e

11vd

*|eaS 3094100 3UIWIS}BP 03 Ny uo Sula1Id| udwi 3o3YD

qny Ul PAPN UL
a|puids ui papnpoul

dv24nH ded qnH| €Txx
870L9N1 SYv3ag Suleaq 1aInQ| TTxx
OTOZ9IN S3IDVY 9081 13IN0| TTyx
0TS8YIAN 130vY d0BJ JBUU|| OTxx
8S8YINT 14v3g 8ulIeaq JBUU|| 644
06TSTHD DMITV3IS [99YM d13[3 ‘|eas| 8
602STYD H841v3S IYo3H g Youal4 ‘leas| g
8T9/TY¥D a1d1v3s|a!a g |oo] uelpeue) ‘|eas| 8
anisinN INUPNIS| [y
anitsiiod 10q PNIS| 9xx
S'S-GaNH Z/T-GUoG‘qnH| §
G'TX88T°10D4 uid1an0)| 4
9T-G/'NIdSINN WJF/€ INUBISED| €y
SLTMS Jaysem a|pulds| z,
S'CTdS V0 ,2/T-¢T 3jpuids| T
ST'8dS V0 ¥/T-8 3|pulds| T
G'8dS V0 .Z/T-L3lpuids| T
#°434 #14vd NOILdI¥DS3A|# NALI
SSOY) $S301S

Na3llvd 1709 .2/1-G NO §
31d ANV 1001 NVIAVNVO
dNH ANV 31ANIdS

Page 13

BACK TO CONTENTS




Sl€

1vd

000€-SMADAH|  000€-PMADAH 000€-G"ENADAH 000€-ENADAH 1DIv3s|  dN
VC41AOAH VCd1AOAH VCH1AOAH 8Y1ADAH aod3iL 14
SC'TNIAATOH TNIdATOH TNIdATOH TNIdATDH| SNId/NId SIAT1D €
SSIAITOH YSIAI1OH VSIAITOH SIAI1OH SIAI1D (&
VEXSLAVHSIADH | VEXVLAVHSIAOH| ¥CXS'€ELAVHSIADOH| 8XELIVHSIADH aod NOlSid T
YZXSTAH VZXV1AOH YIXS ETAOH 8XETAOH NOILdIYOS3A| # W3LI
YIANITAD ¥Z X S [4IANIAD ¥Z X 7 [4IANITAD T X Z/T-€ | YIANIAI8X €

Page 14

BACK TO CONTENTS




